Power Tool Division S—-4l
Rockwell International ~ 34-—440 10" CONTRACTORS’ SAW




Replacement Parts

Ref, Pam Ref. Part
Nao, Mo, Description No, No, Description
1 Cat. #34-154 Table Insert, including: 42 422-04-071-5004 Pin
2 901-04-461-5297  Headless Set Ser, 43 422-04-111-5002 Stud
44 TCS-272-8 Knob and Pinion
4 1088185 Table 45 422-04-327-5002 Front Clamp Shoe, including:
5 Cat, #34-862 Extension Wing, including: 46 422-04-071-0001 Pin
(i SP-1716 7/16" Split Lockwasher 47 904-08-021-4550 Rubber Bushing
7 SP-664 7/16-20 X 1" Hex Hd., Cap Scr, 48 SP-6218 1/4-20 X 1/4" Soc, Set Scr.
8 LTA-439 Front Guide Rail 49 MK-5516 Spring
9 LTA-440 Rear Guide Rail 50 5P-360T Ball Handle
10 LTA=-455 3/8-24 Special Ser., 51 928-01-201-5898 Spring
11 422-04-104-0001 Spacer 52 928-01-021-5301  Spring
12 TCs-319 Plug 53 SP-6T17 3/8-28 X 1-1/2" Hex Hd, Cap Scr.
13 1087906 Cabinet Assembly, including: 54 SB5-55 25/64 X 11/16 X 1/16" Washer
14 422-03-089-0002  Support 55 SP-605 5/16-18 X 1/2" Hex Hd, Cap Ser.
15 5P=T707 5/16-18 X 1" Fil. Hd, Ser. 56 SP-1604 5/16 X 3/4 X . 085" Washer
16 SP=1604 5/16 X 3/4 X 1/16" Washer 57 TCS-261 Block
17 SP-1300 5/16-18 Hex Nut 58 TC5-265 Pin
18 1087905 Nameplate 59 LTA-485 Spring
19 SP=3000 #6-32 X 1/4" Self Tapping Ser, 60 422-04-027-0001  Clamp Hook
20 SP=-606 5/16-18 X 5/B" Hex Hd. Scr. 61 TCS~264 Lever
21 SP-1604 5/16 X 18 X 1/16" Washer 82 LTA-488 Rod
Cat, #50-864 Miter Gage, Consisting of: 63 SP-551 #10-32 X 1/4 Rd, Hd, Mach, Ser.
22 NCE=160 Miter Gage 64 422-04-343-5002  Fence Body
23 NCS-177 1/4-28 X 1/4" Headless Set Scr, 1086935 Blade Guard, Consisting of:
24 NCs-1173 Hex Nut 65 1086334 "See-Thru” Guard
25 sP-723 #8-82 X 1/2" FiL Hd, Ser 66 1087811 Pin
26 NCS5-164 Handknob 87 1086388 Push Nut Cap
27 D5s-79 Fiber Washer €8 1086353 Spring
28 NC5-188 Stud 69 1086336 Kick Back Fingers
29 422-04-004-0001  Guide Bar 70 1086352 Pin
30 NCS-174 Pointer 7 1086387 Push Nut
81 NCS-1T17 1/4-28 X 1/4" Headless Set Scr. 72 1086337 Pivot Bracket
82 NCS-1T1 Steel Pin 73 1086932 Splizter/w Bushing
33 NCS-170 Stop Link 74 SP-6729 5/82 X 11/16" Roll Pin
34 NCs-168 Pivot Screw 75 LTA-835 Bracket
a5 422-04-072-0001  Plate 76 LTA-833 Plate
36 SP-5750 1/4-28 X 5/16" Flat Hd, Mach, Scr. 77 SP-806 5/16-18 X 5/8" Hex Hd, Ser.
422-04-312-5007 Rip Fence, Consisting of: 78 SP-622 1/4-20 X 2" Hex Hd, Ser.

37 LTA-855 Pointer 79 Sp-603 1/4-20 X 7/8" Hex Hd, Ser,
38 422-04-105-0001  Sleeve 80 SP-1608 1/4 X 9/16 X 3/64" Washer

422-04-312-5008  Front Clamp, Consisting of: . MG-169 Switch Plate
39 422-04-012-5005 Front Clamp Body
40 422-04-042-5002 Eccentric . Not Shown
41 422-04-071-5005 Pin



. T\ 001~



Replacement Parts

Ref, Part Ref, Pam

No. HNo. Description No. No. Description

85 1087525 Knob 118 422-03-303-0002 Arbor w/Flange

86 HS55-535 Washer 119 1087857 Spacer

87 422-03-333-0002 Handwheel Asms'y. 120 1086894 Bearing

88 1087911 Pointer Ass'y., including: 121 LTA-516 Load Spring

89 SP-208 1/4-20 X 1/4" Soc, Set Scr. 122  SP-2655 3/16 X 3/16 X 7/8" Key

80 1087233 Front Trunnion Brackst 123 BG-12 Spanner Nut

a1 TAB-179 21/64 X 11/16 X 1/8" Washer 124 BM-23 Special Nut

92 SP-G49 5/16-18 X 1" Hex Hd, Ser, 125  Cat #41-023 Arbar Pulley, including:

23 1087893 Tilt Shaft Ass’y., incloding: 126 SP-208 5/16-18 X 5/16" Soc. Set Scr,
* §P-2711 1/8 X 5/8" Rall Pin 127 1087079 Rear Trunnion

o4 TAB =146 Fiber Washer 128  TAB-103 Rear Trunnion Brachket

a5 LBS-169-5 Set Collar, including: 1087908 Motor Bracket Au'y., Consisting of;
08 5P-208 1/4-20 X 1/4" Soe. Set Ser, 129 1087902 Motar Bracket

o7 SP-2711 1/8 X &/8" Roll Pin 130 901-04-141-9152  1/4-20 X 5/16" Set Ser.

88 TBS-4 Special Nut 131 422-03-108-0005  Motor Plate Rod

99 1087081 Front Trunnion 132  TAB-117 Motor Plate

100  sP-2710 8/16 X 7/8" Roll Pin 133  sSP-649 5/16-18 X 1" Hex Hd, Scr.
101 SP-301 1/4-20 X 1/2" Sq. Hd, Set Ser. 134  SP-1604 5/16 X 3/4 X, 056" Washer
102 TAM-184 Spring Washer 135 5P-1656 5/16 Ext. Tooth Lockwasher
103  s5P-1603 1/4 X 9/16 X 3/84" Washer 136  SP-1300 5/16-18 Hex Nut

104  SP-G12 1/4-20 X 5/8" Hex Hd, 137  Sp-1226 5/8-18 Hex Jam Nut

105  sp-108 1/4-20 X 3/4" Set Scr. 138 1088237 Shaft

106  SP-1029 1/4-20 Hex Nut 139 TAM-113 Bracket

107  TAB-159 Stop Block 140  SP-849 5/16-18 X 1" Hex Hd. Cap Scr.
108 1087895 Tie Bar 141  sP-607 5/16-18 X 3/4" Hex Hd. Cap ¢
109 1087885 Spacer 142 1088236 Bracket

110  TAB-558 Sleeve 143  sP-€11 1/4-20 X 1/2" Hex Hd, Cap Scr.
111 1087882 Elev. shaft, including: 144  sP-1614 1/4" split Lockwasher

. sP-2711 1/8 X 5/8" Roll Pin 145  SP-1034 1/4-20 Hex Nut

112 1087087 Spacer 146  SP-1300 5/16-18 Hex Nut

113 1087082 Arbar Bracket 147  5P-1708 5/16" Lockwasher

114 TAB-125 Shaft 148 1087708 Wrench

115 BG-23 5/8-12 L.H. Hex Arbor Nut . Car, #41-043 Motor Pulley

116  LTA-411 Flange . Cat, #49-034 V-Belt

117 10" Com. Blade

Not Shown



